
GTM DONOR PARTS LIST (1997-2004 C-5 CORVETTE) 

1 

1 pair LH/RH Front lower control arms (rubber bushings installed and ball-joints pressed in)  
1 pair LH/RH Front upper control arms (rubber bushings installed)   
1 pair LH/RH Knuckles (upper ball-joints pressed in)   
2 each Front bearing/hub assembly   
1 pair LH/RH Hub backing plates for wheel speed sensor wiring attachment    
2 each Locknuts for lower ball joints (M14 x 2mm)   
2 each Locknuts for upper ball-joints (M12 x 1.75mm)   
6 each Torx bolts (T55) for bearing/hub assembly to knuckles (M12 x 1.75mm x 55mm)   
8 each Bolts for upper control arm to chassis (M10 x 1.5mm x 35mm)   
8 each Washers for upper control arm to chassis (10mm)   
4 each Cam bolts for lower control arms to chassis  (M14 x 2mm x 110mm)   
4 each Locknut for lower control arm bolts (M14 x 2mm)   
4 each Cam washers for lower control arm bolts    
4 each Bolts for lower shock mount (M8 x 1.25mm x 45mm)   
4 each Locknuts for lower shock mount (M8 x 1.25mm)   
1 pair LH/RH Front rotors   
1 pair LH/RH Front calipers with sliders and hardware to attach sliders to calipers   
4 each Bolts for front calipers to knuckles (M14 x 2mm x 47mm)   
4 each Washers for calipers to knuckles  (5/8” ID, 1 1/8” OD)   
2 each Flexible brake lines with mounting brackets (front, slightly shorter than the rears)   
2 each Banjo bolts with 4 crush washers for brake line attachment to calipers (M10 x 1.0mm)   
2 pair Front brake pads   

F
R

O
N

T
 S

U
S

P
E

N
S

IO
N

 

10 each Lug-nuts for front suspension (M12 x 1.5mm)   
1 pair LH/RH Rear lower control arms (rubber bushings installed and ball-joints pressed in)  
1 pair LH/RH Rear upper control arms (rubber bushings installed)   
1 pair LH/RH Knuckles (upper ball-joints pressed in)   
2 each Rear bearing/hub assembly   
2 each Locknuts for lower ball joints (M14 x 2mm)   
2 each Locknuts for upper ball-joints (M12 x 1.75mm)   
6 each Torx bolts (T55) for bearing/hub assembly to knuckles (M12 x 1.75mm x 55mm)    
2 each Cam bolts for lower control arms to chassis, forward most mount (M14 x 2mm x 110mm)   
2 each Locknut for lower control arm bolts, forward most mount (M14 x 2mm)   
2 each Cam washers for lower control arm bolts, forward most mount    
1 pair LH/RH Rear rotors   
1 pair Rear calipers with sliders and hardware to attach sliders to calipers   
4 each Bolts for rear calipers to knuckles (M14 x 2mm x 47mm)    
4 each Washers for rear calipers to knuckles (5/8” ID, 1 1/8” OD)   
2 each Flexible brake lines with mounting brackets (rear, slightly longer than the fronts)   
2 each Banjo bolts with 4 crush washers for brake line attachment to calipers (M10 x 1.0mm)   
2 pair Rear brake pads   

10 each Lug-nuts for rear suspension (M12 x 1.5mm)   
2 each Outer CV-joints   
2 each Locknuts for outer CV-joints (M27 x 2mm)   
2 each Rear toe link   
2 each Locknuts for rear toe link to chassis (M16 x 2mm)   
2 each Rear outer tie rods with jam nuts (M14 x 1.5mm)   

R
E

A
R

 S
U

S
P

E
N

S
IO

N
 

2 each Locknuts for tie rod ball-joints (M12 x 1.75)   
1 pair LH/RH E-brake backing plates (includes brake shoes and cylinders)   
1 pair LH/RH e-brake cable to knuckle brackets   
4 each Bolts for e-brake cable to knuckle brackets (M10 x 1.5mm x 70mm)   
2 each E-brake cables   
1 each E-brake handle (includes attached front cable with equalizer bar, black hand grip and boot)   E

-B
R

A
K

E
 

1 each E-brake cable connection bracket (connects front cable to both rear cables)   



GTM DONOR PARTS LIST (1997-2004 C-5 CORVETTE) 

2 

 
1 each LH Fuel tank with pumps and sending units   
1 each RH Fuel tank with pumps and sending units    
1 each Fuel tank connector tube (only necessary if tanks came from 2003-2004 donor)   
1 each Fuel filter   F

U
E

L
 

1 set Hard lines connecting filter to tank (3 total)   
1 each Fan shroud   
2 each Fans with attached motors and screws to attach to shroud    
1 each Radiator   
1 each LH/RH Radiator lower rubber isolators   
1 each Coolant overflow tank   C

O
O

L
IN

G
 

1 each Cap for coolant overflow tank   
1 each OBD2 PCM computer    
1 each Computer 2 piece mounting bracket   
1 each TAC module (for fly by wire throttle)   
1 each Throttle pedal (fly by wire)   
1 each Fly by wire harness (connects throttle pedal to TAC module)   
2 each Short 4 wire oxygen sensors   
2 each Long 4 wire oxygen sensors   
1 each Vehicle speed sensor (VSS) with mounting bracket   
1 each Engine Harness   
1 each Brown plug that connects to the under-hood fuse box with about 12 inches of all wires extending out 

of it (for connection to the fuel pump, and ignition switch)   
1 each White plug that connects to the under-hood fuse box with about 12 inches of all wires extending out 

of it (for connection to cooling fans and air pump, fuel level sender, and vehicle speed sensor VSS)   
1 each OBD2 Engine scan plug with about 12 inches of all wires extending out of it   
1 each Wiring plugs for fans, fuel tanks, brake light switch, wiper motor to steering column   
1 each Under-hood fuse box   
1 each Brake light switch with plastic holder   

E
L

E
C

T
R

IC
A

L
 

1 each Ignition switch   
1 each Ignition cylinder, lock cylinder(s) and 2 key set    
1 pair LH/RH Exterior door handles with gaskets   
1 pair LH/RH Exterior rear view mirrors w/mounting nuts   
2 each License plate lights with bulbs, mounting screws (leave about 12 inches wire from each bulb socket)   
1 each Horns with mounting bracket (high note and low note)   
1 pair LH/RH hood latches   
1 each Hood release handle and 2 attached cables   
2 each Hood strikers   
1 pair LH/RH hood hinges   
1 each Wiper motor with rotating assembly and 3 mounting screws   
1 pair LH/RH Power window mechanisms   
1 pair LH/RH Seat belts w/upper bolt plastic covers   
2 each Seat belt receptacles   
1 each Steering column (w/stalks, 2 piece cover, steering wheel nut M14 x 1.5mm)(non-telescoping best)   
1 each Battery   
2 each Front wheels   
2 each Rear wheels   
2 each Front tires   
2 each Rear tires   
1 set Transaxle (Porsche G50) with flexible mount, inner CV-joints, starter, clutch, pressure plate, throw-

out bearing, shift fork, and shift fork shaft)   

M
IS

C
E

L
A

N
E

O
U

S
 

1 set Engine (LS1) Be sure to have 1997-2004 exhaust manifolds, alternator, motor mounts w/hardware, 
throttle body, mass air sensor, A/C compressor (if running A/C), drive belt idler pulley, belt tensioner 
w/pulley, emissions pump(if running emissions), etc .    

 


